
MASSACHUSETTS WATER RESOURCES AUTHORITY

Board of Directors Report

on

Key Indicators of MWRA Performance

for

First Quarter FY2009

Frederick A. Laskey, Executive Director
Michael J. Hornbrook, Chief Operating Officer

December 17, 2008

Q1 Q2 Q3 Q4



 
Board of Directors Report on Key Indicators of MWRA Performance 

 for 
First Quarter FY2009 

 
Table of Contents 

 
 

Operations and Maintenance 
  
DITP Operations-Energy    1 
DITP Operations    2 
Residuals Processing    4 
DITP Maintenance    5 
Operations Division–Metering & Leak Detection   6 
Water Distribution System–Valves    7 
Wastewater Pipeline/Structures         8 
Field Operations Energy Program        9 
Toxic Reduction and Control        10 
[...]
$1,000,000
$1,200,000
$1,400,000
$1,600,000

Q1 Q2 Q3 Q4

C
um

ul
at

iv
e 

B
id

 P
ric

e

FY09 Cumulative Bid Price FY08 Cumulative Bid Price

Load Response Program

$0

$250,000

$500,000

$750,000

$1,000,000

J A S O N D J F M A M J

C
um

ul
at

iv
e 

Sa
vi

ng
s

(N
et

 A
vo

id
ed

 C
os

ts
 +

C
ap

ac
ity

 P
ay

m
en

ts
)

Cumulative Savings

Total Energy Pricing
(includes spot energy price, ancillary costs, and 

NSTAR's transmission & distribution costs)

$0.000
$0.020
$0.040
$0.060
$0.080
$0.100
$0.120
$0.140

J A S O N D J F M A M J

U
ni

t P
ric

e 
($

/k
W

h)

FY09 Energy Price FY09 Energy Budget Price
FY08 Energy Price

Bids were taken in August for the sale of 6,145 Renewable Energy 
Certificates, for a total value of $256,300.  No bids were received in 
July or September.   RPS bid prices have declined over the last 
year, due to the increased supply of renewable energy generation. 

DI participated in one demand response event during the 1st Quarter of FY09 on 
August 21 (the only event called).

Deer Island participates in the ISO-New England Load Response Programs.  By 
agreeing to have its Combustion Turbine Generators available to run and thus 
relieve the New England energy grid of Deer Island's load during times of high 
energy demand or high pricing, MWRA receives monthly Capacity Payments from 
ISO-NE.  When it runs the CTGs at ISO-NE's request, Deer Island receives 
energy payments from ISO-NE and also avoids NSTAR transmission and 
distribution charges.  "Net Avoided Cost" is the avoided NSTAR payments offset 
by the cost of running the CTGs, and the energy payments from ISO-NE.  
Cumulative savings are the sum of Net Avoided Costs and monthly Capacity 
Payments.

Under the current energy supply contract, all of DI's energy is 
purchased in real time.  The total energy price in the 1st Quarter 
was consistent with the FY09 budget target due to lower-than- 
budgeted spot energy prices in August and September and higher-
than-budgeted prices in July.  Please note that September's total 
energy price is an estimate as the invoice has not been received.

  1



Month

J
A
S
O
N
D
J
F
M
A
M
J

Total

Deer Island Operations & Maintenance Report

11 11 0 98.7% 57.7

98.3%

98.5%

28.124 4 0

Total Hours 
Blended During 

Month

21.0
2 2 0 99.3% 8.64
5 5 0

Count of Blending 
Events

Count of Blending 
Events Due to 

Rain

Count of Blending 
Events Due to 

Non-Rain-Related 
Events

Secondary, as a 
Percent of Total 

Plant Flow

1st Quarter - FY09
Deer Island Operations

Secondary Blending Events

Deer Island Sodium Hypochlorite Use
Disinfection Dosage

0.0

0.5

1.0

1.5

2.0

2.5

3.0

J A S O N D J F M A M J

m
g/

L

Average Dosage, mg/L FY09 Target (w/entero for Q4)
FY08 Actual Dosage

The disinfection dosing rate was 10% lower than the target for the 1st 
Quarter and 14% lower than the FY08 actual dosage for the same 
period.

The overall disinfection dosing rate (target and actual) is dependent 
on plant flow, target effluent total chlorine residual levels, effluent 
quality and NPDES permit levels for fecal coliform.

Plant Flow & Rainfall

0

100

200

300

400

500

600

J A S O N D J F M A M J

M
G

D

0
1
2
3
4
5
6
7
8
9
10

Inches (W
ater E

quivalent)

Total Plant Flow, MGD Total Precipitation, inches rain
8 Yr Avg Flow, MGD

Total Plant Flow for the 1st Quarter was 10% higher than the 8-year 
average because rainfall was 68% higher than the 8-yr average for the 
quarter (16.92 inches actual vs. 10.04 inches expected).  Rain that fell 
during the quarter was largely absorbed into the dry ground, thus not 
impacting flows as significantly as would otherwise be expected.

Environmental/Pumping:
Precipitation for the 1st Quarter of FY09 was much higher than the 8-year historical average with a total of 16.92 inches of 
precipitation falling on 37 days.  Precipitation for each month exceeded the monthly 8-year historical average.

The total plant flow for the quarter was 10% higher than expected (330.0 mgd actual vs. 300.1 mgd expected) and 30% higher 
than the FY08 total plant flow for the same period.

The plant achieved a maximum average hourly flow rate for the quarter of 1,089 mgd on July 24 as a result of several flooding 
rain storms that produced a total of 2.16 inches of rain for the day.  Significant rain had already fallen during the previous four 
days resulting in a five-day total rainfall of 4.36 inches.  Pumping and treatment operations continued without incident through 
these storm events, as well as throughout the entire quarter.  

Deer Island Secondary Treatment 
as a Percent of Total Plant Flow 

80%
82%
84%
86%
88%
90%
92%
94%
96%
98%

100%

J A S O N D J F M A M J

%
 S

ec
on

da
ry

Secondary, as a Percent of Total Plant Flow

There were a number of heavy rain events during the quarter, which 
resulted in 11 separate blending events totaling 57.7 hours of blending; 
385.4 million gallons of flow blended with secondary effluent.  Secondary 
permit limits were met at all times.

Overall, 98.7% of the total plant flow to DITP was treated 
through secondary treatment during the 1st Quarter.  The 
Maximum Secondary Capacity for the entire quarter was 700 
mgd.

 2



Deer Island Operations
1st Quarter - FY09

Deer Island Operations & Maintenance Report (continued)
Disinfection: The internal linings to Sodium Hypochlorite Storage Tanks 2 and 4 were replaced during the 1st Quarter due to 
the deterioration in the lining resulting from age.  The relining of Tank 2 was completed in July and was turned over to 
Operations in August.  Sodium hypochlorite was added to Tank 2 on October 1.  Tank 4's relining was completed and the 
inspected by the end of September.  Additional tests to check for leaks in the new liner is scheduled for early October.  

Odor Control: The activated carbon media in four carbon adsorber units was changed out in July and August as part of routine 
maintenance.  The carbon was changed out in the East Odor Control Facility (three units) and in the North Main Pumping Odor 
Control Facility (one unit).  Also, the scrubber media in a total of five wet chemical scrubber units was changed out during the 
1st Quarter.  

Energy: Deer Island was taken off the electrical grid on six separate days during the period from August 12 through August 20 
for approximately 12 hours each day to allow NSTAR to perform work involving the cross-harbor electrical cable.  The purpose 
of this outage was to permit the Army Corps of Engineers to precisely pinpoint the horizontal and the vertical position of the 
cable at numerous points within the Reserve Channel (South Boston).  One or both CTGs were operated during this NSTAR 
outage and generated the majority of the power for Deer Island during these periods.  The CTGs were operated a combined 
total of 78.6 hours with a total output of 50.3 megawatts during this NSTAR requested outage.  There were no interruptions 
whatsoever to the power on Deer Island.  Both the EPA and DEP were notified in advance of this outage. 

The annual Continuous Emissions Monitoring System (CEMS) test for the Thermal Power Plant boilers (Relative Accuracy Test 
Audit – RATA) was successfully completed on both boilers on July 23-24.  

A design/build contract was advertised in July for two 600-kW wind turbines on Deer Island with bids scheduled to be received 
in October.

Regulatory: Emissions compliance testing on the East Odor Control (EOC) system was conducted in September.  The EOC 
system treats process air from Primary Batteries A and B, as well as from the Grit Facility.  MA DEP requires that DITP conduct 
emissions compliance testing for the various emission units once every five years.  This testing requires the continuous 
emissions monitoring of the inlet and outlet of the odor control system over a 48-hour period.  The final report summarizing the 
test results is currently being prepared by MWRA's consultant that performed the test.

Several DEP officials were on site on September 25 for an unannounced site visit to the treatment plant.  The officials were 
given a comprehensive plant tour covering the entire wastewater and residuals treatment facilities and process areas.

                                                           Clinton Wastewater Treatment Plant

Soda Ash System Replacement Project: Project is complete except for a few punchlist items.  The temporary feed system has
been dismantled and removed. Training on the system operation has also been completed.

Secondary Aeration Efficiency Study:  The study has been completed with recommendations to replace the mechanical 
aerators with a fine bubble diffused air system with an estimated cost of <$400,000.  The study projects annual electricity 
savings of ~$52,000, approximately 20% of the plant's annual electrical budget.  A life cycle cost analysis estimated a payback 
of 6.8 years.  With the addition of an energy rebate, the payback is five years.
  
Headworks Building:  Staff replaced drive belts on the lift pumps; replaced the motor and clutch assembly on the bar rack 
system and sent old motor out to be rebuilt; and removed and replaced the boiler heating system.

Gravity Thickener 1:  Staff repaired the sump pump in the scum well and unplugged the skimming trough.

Dewatering Building:  Staff removed Digester Recirculating Pump 2's motor, had it repaired and then reinstalled it.  Staff also 
replaced packing set on Thickened Sludge Transfer Pump 3.

Digester Building:  Staff cleared a blockage from the primary digester overflow pipe; adjusted the packing on Sludge Transfer 
Pump 2; and cleared debris from a roof drain.

General Maintenance:  Staff washed down the Clinton and Lancaster influent channels, final clarifier and gravity thickeners, 
and performed weekly inspections of fire sprinkler valves and the emergency eyewash and shower stations.  A contract 
instrumentation service technician calibrated the ultrasonic flow meters at the influent and effluent Parshal flumes and calibrated 
the hazardous gas detectors in all buildings.

 3



Deer Island Residuals
1st Quarter - FY09

Sludge Pumped From Deer Island

0

25

50

75

100

125

J F M A M J J A S O N D

A
vg

  D
TP

D
/T

SS

Actual Tons Pumped Contract Base Quantity (90)

Budgeted Quantity 08 Actual Average CYTD

Monthly Average % Capture of Processed Sludge

0.0%

25.0%

50.0%

75.0%

100.0%

J F M A M J J A S O N D

TS
S

Monthly Avg % Capture Contract Minimum Capture CY08 YTD Avg % Capture

MWRA pays a fixed monthly amount for the calendar year to process up to 90 DTPD/TSS as an annual average.  
The monthly invoice is based on 90 DTPD/TSS (Dry Tons Per Day/Total Suspended Solids) times 365 days divided 
by 12 months.  At the end of the year, the actual totals are calculated and additional payments are made on any 
quantity above the base amount.  The base quantity of 90 DTPD/TSS was set for the 15-year term of the contract, 
even though, on average, MWRA processes more than 90 DTPD/TSS each year (FY09's budget is 106 DTPD/TSS).  

The average total quantity of pumped sludge for the 1st Quarter was 112 DTPD, which was higher than the FY09 
budget of 106 DTPD.  The quantitiy of sludge is typically higher in the 1st Quarter corresponding to warmer 
temperatures in the summer.  Sludge quantities can vary based on a number of factors, including flow, changes in 
sludge inventory, and the performance of primary and secondary treatment.  Upset conditions can also affect sludge 
quantities.  

The contract requires NEFCo to capture at least 90% of the solids delivered to the Pelletizing Plant at FRSA; the solids 
capture rate was fairly steady during the 1st Quarter although in September, it dipped to 89.3%.  Deer Island's 
inventory adjustments resulted in varying sludge thickness, which appears to have made centrifuge capture more 
difficult.  In addition, NEFCo also conducted several polymer tests during the month that may have contibuted to the 
problem.  Per past practice, staff will continue to monitor NEFCo's performance relative to solids capture rate on an 
overall annual basis and will pursue cost recovery if appropriate.  

  4



Deer Island Maintenance
1st Quarter - FY09

Productivity initiatives include increasing predictive Proactive initiatives include completing 100% of all preventive
maintenance tasks. Accomplishing this initiative should maintenance tasks and increasing preventive maintenance 
result in a decrease in the overall maintenance backlog. kitting. These tasks should result in lower maintenance costs 

for maintenance.

Deer Island's FY09 predictive maintenance goal is completion 
of 92% of all PdM work orders.  This quarter's performance Deer Island's FY09 preventive maintenance goal is completion of  
was 94.6%. 100% of all PM work orders.  Staff met the goal  this quarter. 

Deer Island's FY09 goal is to increase PdM work orders Deer Island's FY09 preventive maintenance kitting goal is 100% of all 
to 15% of total work orders.  The industry is moving toward PM work orders.  Steady progress has been made and staff are 
increasing predictive maintenance work to reduce down time and identifying all PM schedules that do not include materials and will 
better predict when repairs are needed.  DITP reached 13.3% not require kitting.  DITP completed 89.6% this quarter. 
this quarter. 

The industry average for maintenance backlog is 3-6 weeks.  Overtime was $7K over budget for the quarter.  This quarter's overtime 
Deer Islands FY09 goal is to stay within the industry average.    was necessary to prepare and install ferrous piping in Residuals,
Maintenance backlog was 5.9 weeks for this quarter. and interim piping from the hypo. valve nest to the hypo. tank farm. 
The are currently two staff vacancies that are impacting OT was also necessary to complete modifications to the waste gas 
the backlog. burners, and to provide coverage for an NStar outage and wet weather 

events.

Preventive Maintenance Compliance

70%

75%

80%

85%

90%

95%

100%

Q1 Q2 Q3 Q4

%
 o

f W
O

s 
C

om
pl

et
ed

Best in Class Target

Industry Benchmark

Predictive Maintenance Compliance 

0%
10%
20%
30%
40%
50%
60%
70%
80%
90%

100%

Q1 Q2 Q3 Q4

%
 o

f W
O

's
 C

om
pl

et
ed

Overtime Spending

$0

$100

$200

$300

$400

$500

$600

$700

Q1 Q2 Q3 Q4

O
ve

rt
im

e 
 ($

1,
00

0)

OT Goal

Proactive InitiativesProductivity Initiatives

FY09 Goal

FY09 Goal

Maintenance Project 
Backlog in Crew Weeks

0

2

4

6

8

10

12

Q1 Q2 Q3 Q4

C
re

w
 W

ee
ks

Industry average 3-6 weeks

Preventive Maintenance Kitting

0%

20%

40%

60%

80%

100%

Q1 Q2 Q3 Q4

%
 o

f P
M

 w
or

k 
or

de
rs

FY09 Goal

Predictive Maintenance

0%

5%

10%

15%

20%

Q1 Q2 Q3 Q4

%
 o

f t
ot

al
 W

or
k 

O
rd

er
s

5



Month J A S O N D J F M A M J
Leaks Detected 1 0 0
Leaks Repaired 1 0 0
Backlog 0 0 0

Avg. Lag Time 
(days) 4.0

Operations Division Metering
1st Quarter - FY09

WASTEWATER METERS

During the 1st Quarter, out of a possible 1,616,256 data points, 
only 15,599 points were missed resulting in a system-wide up 
time of 99.0%.  Staff continue to work with meter system vendors 
to improve performance and reduce estimates.  During the 
quarter, only 3.7% of the total flow was estimated.

Of the 183 revenue meters installed, an average of 11 meters 
experienced down time in excess of the 5% target primarily due 
to maintenance activities, resulting in a 93.99% individual meter 
uptime.  For the 1st Quarter, down time for an individual meter is 
defined by any individual meter having less than 2,797 data 
points.

The leak backlog for FY09 is currently at zero.  One leak was found and 
repaired during the 1st Quarter.  The Pipeline Program's goal is to repair 
all leaks found during the fiscal year.

WATER METERS

The target for revenue water deliveries calculated using meters is 100%. 
During the 1st Quarter, meter actuals accounted for 98.6% of flow; only 
1.4% of total revenue water deliveries were estimated.  Estimates are 